MGE0109DG0014.dwg

EPA Export 26-07-2013:14:36:07

SITE BOUNDARY

LEGEND

EXISTING L3023 ROAD

PROPOSED WIDENING

WORKS RESTRICTED TO THE
EXTENT OF THE EXISTING
SOUTHERN ROAD BOUNDARY ONLY

Scale Bor

o
=
e
O
aE
[=]
&
So
EZ20c
5 JW8 s
£ LT A~
= = =
z WNF.m
& J008
g
[=]
M 2
]z ©
o5 | B
i1 ERANE
sl O 2
e o< |
w O =
FLE zz |8«
e > 2@
.. EE mm
117 =R
me& o 25
228 INIREN
5588 WA
EZ |,
d | 2 ¢
|8z
£ ez
Bk
o oo
8
z
g &
L >
I_w ﬂ.
25 |13
Eg |5
w < —]
ouw &
> O ;
=z |85
[ 2
w o o
X >
9
& 2
z x g <
g g
Q [=]
p, -9
%| &
g
3
&
=z
2ls
1E
Z]| e
Ak
HE
\.vw#o%u
8
IE
I
Bs g
SHE
HHENE
£88s 5 £
2238 2 £
g22- 3 3
Zecl ;. %
R Mum
g2: 33 ¢
@ Epss 8% 3
B 258 o= ¢
OTmm DN,,m
Z 2388 b o




EXISTING ENTRANCE
& BOUNDARY WALLS
[...]
[A copy of the site layout drawing should be used if available]

Please see Drawing No. DR0001/01.

EPA Export 26-07-2013:14:36:09



4.0 CONCLUSION of SITE CHARACTERISATION:

(Integrate the information from the desk study and on-site assessment (i.e. visual assessment, trial
hole and percolation tests) above and conclude the type of system(s) that is (are) appropriate. This

information is also used to choose the optimum final disposal route of the treated wastewater).

| Suitable for (delete as appropriate)****:

(c) mechanical aeration system and polishing unit

****pote: more than one option may be suitable for a site and this should be recorded

and
SUITABLE / UNSUITABLE (delete as appropriate) for discharge to surface water'

SUITABLE AENSBIFABLE (delete as appropriate) for discharge to groundwater

5.0 RECOMMENDATION: B

NS
Propose to install: EPS Bison Wastewater Treatment Plant followe@?}by a raised bed soil filter
and discharge to surface-water/groundwater (delete as apprgprgﬁé

Conditions (if any) e.g. special works, invert level of tr@beg\%lte improvement works testing
etC.......... Q\Q S

O

Signed:_ PJ Griffin, RPS Consulting Engineers
Address: Lyrr Building, IDA Business and Technology Park, Mervue, Galway

Qualifications/Experience:_Chartered Engineer Date of Report: 12™ Sept.2008
Phone: 091 534100 Fax: 091 534199 e-mail pj.griffin@rpsgroup.com

! A discharge of sewage effluent to “waters” (definition includes any or any part of any river, stream, lake,
canal, reservoir, aquifer, pond, watercourse or other inland waters, whether natural or artificial) will

require a licence under the Water Pollution Acts 1977-90

EPA Export 26-07-2013:14:36:09



6.0 TREATMENT SYSTEM DESIGN DETAILS

Proposed
¥ Surfaee-water

System Type? BAF Discharge route? Groundwater
Size of Proposed Primary/Septic Tank Secondary Treatment Percolation
Treatment System? (m’) System Capacity (m’) Area/Polishing filter

6.8 6.8 (State units - m or m*)*

345m” soil polishing
filter

What Quality Assurance Installation & Commissioning On-going Maintenance
1 pr0[‘)0sed during the Installed and commissioned by EPS On-going maintenance by EPS
following?

* the calculated percolation area or polishing filter area should be shown on site plan

7.0 REVIEW (by Local Authority)

Site visit |:| & Date
N &%
Inspection of Trial Hole |:| & 'Z@ Date
S
. . PN
Inspection of Percolation Test Holes |:| §. @6 Date:
SO
O
COMMENTS & &
. (\& \,O
N
N
X
SIGNED: & Date:
&
N

@)

EPA Export 26-07-2013:14:36:09



&
APPENDIX B &

EPA Export 26-07-2013:14:36:09



RPS - MCOS Ltd

Page 1

Innishmore
Ballincollig
Co Cork

Kerry Central

Recycling Facility m@
Foul Network E@

Date 23/06/2009

P @ ®)
File MGE0109WDO0009D04.fws Checked By mage ‘

Micro Drainage

System1 W.11.2

Pipe Size File C:\Program Files\Micro Drainage Ltd\WinDes\STANDARD.PIP
Manhole Size File C:\Program Files\Micro Drainage Ltd\WinDes\STANDARD.MHS

FOUL SEWERAGE DESIGN

Global Variables

Industrial Flow (1/s/ha) 0.00
Industrial Peak Flow Factor 0.00
Flow Per Person (l/per/day) 180.00
Persons per House 1.00
Domestic (1/s/ha) 0.00
Domestic Peak Flow Factor 6.00
O'flow Setting (*Foul only) 0
Add Flow / Climate Change (%) 0
Minimum Backdrop Height (m) 0.200
Maximum Backdrop Height (m) 0.000
Min Cover Depth for Optimisation (m) 1.200
Min Vel for Auto Design Only (m/s) 0.76
Min Slope for Optimisation (1:X) 1000
Minimum Outfall Invert (m) 0.000
Ground Level at Outfall (m) 107.480
Outfall Manhole Name s&' WWTP
Outfall Manhole Dia/Length (mm) @Q 0
Outfall Manhole Width (mm) & 0
S
Designed with Lg;%%@@offits
,00\5\
&
@
Net esign Table
O
$ g
PN Length Fall si Area Hse DWF k HYD DIA
(m) (m) (d9X)  (ha) (1/s)  (mm) SECT (mm)
3
1.000 63.51 0.69@¥9 92.0 0.000 19 0.0 1.500 o 150
1.001 80.95 0.636 126.5 0.000 0 0.0 1.500 o 150
1.002 21.08 0.170 124.0 0.000 0 0.0 1.500 o 150
Network Results Table
PN US/IL E.Area E.DWF E. Hse Infil. P.Dep P.Vel Vel CAP Flow
(m) (ha) (1/s) ) (1/s) (mm) (m/s) (m/s) (1/s) (1/s)
1.000 106.200 0.000 0.0 19 0.0 13 0.32 0.91 16.1 0.2
1.001 105.510 0.000 0.0 19 0.0 14 0.28 0.78 13.8 0.2
1.002 104.870 0.000 0.0 19 0.0 14 0.29 0.79 13.9 0.2

©1982-2008 Micro Drainage

EPA Export 26-07-2013:14:36:09



RPS - MCOS Ltd

Page 2

Innishmore Kerry Central
Ballincollig Recycling Facility m@
Co Cork Foul Network E@

Date 23/06/2009
File MGE0109WD0009D04.fws

Designed By MCS
Checked By

Drainage.

Micro Drainage

System1 W.11.2

Hyd

FN Sect
1.000 o
1.001 o
1.002 o

PN Length
(m)

1.000 63.51

1.001 80.95

1.002 21.08

PIPELINE SCHEDULES

Upstream Manhole

(m)

3.480
2.170
2.460

(m)

2.170
2.460
2.630

Diam MH No. C.Level I.Level C.Depth
(mm) (m) (m)

150 F1 109.830 106.200
150 F2 107.830 105.510
150 F3 107.480 104.870

Downstream Manhole
Slope C.Level 1I.Level C.Depth
MH No.
(1:X) (m) (m)

92.0 F2 107.830 105.510
126.5 F3 107.480 104.870
124.0 WWTP 107.480 104.700

&
&
S
S
N
&
NS
N
N
Q&
&
DEN
Qé \\\\q
R
©
&
s

MH DIAM., L*W
(mm)
1200
1200
1200
MH DIAM., L*W
(mm)
1200
1200
0

©1982-2008 Micro Drainage

EPA Export 26-07-2013:14:36:09



RPS - MCOS Ltd Page 3

Innishmore Kerry Central

Ballincollig Recycling Facility m@

Co Cork Foul Network E@

Date 23/06/2009
File MGE0O109WDO0009D04.fws

Designed By MCS
Checked By

Drainage.

Micro Drainage

System1 W.11.2

MANHOLE SCHEDULES

M/Hole E:XZ;’: b;l)/eHot]ile Dfa/rfC’lLe*W Pipes Out Pipes In
Number P s PN IL. (m) D (mm) PN IL.(m) D (mm)
(m) (m) (mm)
F1| 109.830| 3.630 1200| 1.000 106.200 150
F2| 107.830| 2.320 1200| 1.001 105.510 150| 1.000 105.510 150
F3| 107.480| 2.610 1200| 1.002 104.870 150| 1.001  104.870 150
WWTP| 107.480| 2.780 0 OUTFALL 1.002 104.700 150
&
&
X
S
F3S
&
NS
NI
N
&
NN
Lo O
N
R
O
&
&

©1982-2008 Micro Drainage

EPA Export 26-07-2013:14:36:09



APPENDIX C

SN
Bison Preliminary Design\@’f@posal for Wastewater

Treatmgésit Plant
A

EPA Export 26-07-2013:14:36:09



BISON

Environmental Products Division

PRELIMINARY DESIGN PROPOSAL
FOR
WASTEWATER TREATMENT PLANT

&
‘(\é\o
7
\@\,}@6
&
F®
‘(\& \0
QO\\ i\é"(\
o°®
fé\
s

CLIENT REPRESENTATIVE RPS
ATTENTIOIN Mary Claire Sheridan
DATE 11" June 2009
REFERENCE QB10159-08R

IRISH
@' AGREMENT .
150 14001 BOARD .
Registered

BUILDING PRODUCT CERTIFICATION

EPA Export 26-07-2013:14:36:09



TABLE OF CONTENTS

1.

no

10.

Introduction

Design Parameters
2.1 EPA Recommended Loading Rates
2.2 EPA Recommended Set Back Distances
2.3 Design Basis
2.4 Design Criteria
2.5 Design Calculations

Scope of Supply
Quotation
Exclusions

Description of Treatment Process
6.1 Primary Treatment
6.2 Secondary Treatment .
62.1 SAF 5
6.2.2 SBR &
6.2.3 CAS NE
6.24 MBR G
6.3 Tertiary Treatment SN

6.3.1 Self-Cle Mechanical Filter
6.3.2 In-Situsam Filter
6.3.3 Reegs&E(e System

6.3.4 Diséirﬁ%ction System
6.4 Nutrient Remo
6.4.1-oNitrification
6.4.2 Denitrification
6.4.3 Phosphate Reduction
6.5 Additional Items
6.5.1 Screening
6.5.2 Grease Removal
6.5.3 Flow Splitting Chamber
6.5.4 Recirculation Chamber
6.5.5 Inlet Pumping Station
6.5.6 Outlet Pumping Station
6.6 Instrumentation
6.7 Operation and Maintenance
6.8 Design of Disposal System

Installation Guidelines
O&M Manuals
Additional Process Description and Design

Drawings

EPA Export 26-07-2013:14:36:09



1. INTRODUCTION

The following report has been compiled using loading details and Population
Equivalency (P.E.) supplied by RPS.
The design criteria and parameters have been calculated based on the recommended

EPA loading rates as outlined in Table 2.1 below. Treatment plant selection has been
based on the max loading rates based on 100% occupancy as per Table’s 2.3, 2.4 and

2.5 below.

Prior to approval a site investigation and assessment will be required.

2. DESIGN PARAMETERS

Table 2.1. EPA Recommended Loading Rates

Flow BODs
Situation Source litres/day | grams/day
per per person
4! person
Industrial Office and/or factory without cantegii | 30 20
Office and/or factory with canteerf 60 30
Open industrial site e.g. (LL@\){@ 40 25
(excluding canteen) &
Schools Non-residential with@ogKing on-site | 60 30
Non-residential wiffig0 canteen 40 20
Boarding schodiz "
(1). Residents _&" 180 60
(2). Day Staff (includes mid-day meal) | 60 30
Hotels Guests © 250 75
Guests (no meal) 180 45
Resident staff 180 60
Day Staff 60 30
Conference 40 20
Restaurant full meals:
(1). Luxury Catering 25 25
(2). Prepared Catering 15 15
(3). Snack Bars 10 10
(4). Function Rooms incl. Buffets 10 10
(5). Fast Food 10 10
Pubs and Residents 200 60
Clubs Day Staff 60 30
Bar Drinkers 10 10
Bar Meals 10 10

EPA Export 26-07-2013:14:36:09



Table 2.1 Continued.

Flow BODs
Situation Source litres/day | grams/day
per per person
person
Amenity Sites | Restaurants 15 15
Function Rooms 10 10
Toilet Blocks (per use) 5 10
Toilet Blocks (long stay car parks) 10 15
Golf Clubs 20 10
Squash, with club house 25 15
Swimming 10 10
Football Club 30 20
Caravan Sites
(1). Touring 50 35
(2). Static not serviced 75 35
(3). Static fully serviced 150 55
(4). Tent sites 50 35
Hospitals Residential elderly people 250 60
Residential elderly people plus 300 65
nursing o1
Nursing Homes . 350 75
SN
G
N

Table 2.2 EPA Recommended Minimug®

tances from Treatment Systems

System Size Approxifnate Number of | Distance From Existing
P.E. ““Houses Served Development (m)
10 — 40 & 2-10 28
41 -60 & 11-15 31
61 -380 16 - 20 34
81-100 21-25 37
101 -120 26 — 30 40
121 - 140 31-35 43
141 - 160 36 — 40 46
> 161 > 41 50
Table 2.3 Design Basis
Detail Number Unit
P.E. 29 P.E.
Hydraulic Loading 180 L/p/d
Organic Loading 60 gBOD/p/d
Gravity Inlet Assuming Yes Yes
Gravity Outlet Assuming Yes Yes
T-Value T.B.C. Min/25mm
Invert Level T.B.C. M
Power Supply T.B.C. Volts
Water Table T.B.C. M (BgL)

EPA Export 26-07-2013:14:36:09




Table 2.4. Design Criteria

Parameter Influent Effluent Unit
Design Flow 3.45 3.45 M°/d
Peak Flow 0.43 0.43 M°%hr 3DWF
BOD Load 1.725 0.069 Kg/d
T.N. - Mg/L
TP - <1 Mg/L
Orthophosphates <0.5
S. Solids 30 Mg/L
BOD 20 Mg/L
Domestic/Commercial Domestic
2.5 DESIGN CALCULATIONS

E.P.S. Design Brief / Basis:

Hydraulic Loading & )
& = 3450 L/d
&
S
. . PN
Organic Loading: & &@6 = 1725 g/d
N
N
&
‘(\& \,0
NN
Qé \\'\\Q
\°0Q
Total P.E (As per theﬁydraullc Load) = 19.2 P.E.
Total P.E (As per ) Organic Load) = 28.8 P.E.

EPS Ltd. propose 1 No. 30 P.E.

SAF Treatment Plant

EPA Export 26-07-2013:14:36:09



SCOPE OF SUPPLY

The table below outlines all the main treatment options supplied by EPS. The items
applicable to this development have been marked with a Y.

Treatment System

Y/N

Description

Primary Treatment

Primary Settlement Tank

See Product Selection

Secondary Treatment

SAF Plants
CT
- Concrete

SBR

CAS

MBR

Tertiary Treatment

Self Cleaning Sand Filter

In-situ Sand Filter

i

Reed Bed

Disinfection
uv
EFFG System
- LBX System

Nutrient Removal

Nitrification (Ammonia)

Denitrification (Anoxic Zone) s

Phosphate Reduction &

Additional Plant Items <

Screening

Grease Removal

Disposal Options Design

Flow Splitting Chamber

Recirculation Chamber

Inlet Pumping Station

Outlet Pumping Station

Flow Metering

Optional

Remote Monitoring

Optional

Sampling

<|<|=<

Optional

Operation and Maintenance

Service Contract

Operation and Maintenance Contract

EPA Export 26-07-2013:14:36:09



Treatment System

Y/N

Description

SAF PLANTS (grp) Standard Range

CT 25

CT 30

CT 50

CT75

CT 100

CT 125

CT 150

SAF PLANTS (grp) Nitrifying Range

CT 35-N

CT 50-N

CT 75-N

CT 100-N

M 200

M 250

M 300

M 400

M 500

M 600

AQUAMAX RANGE

30 PE Concrete

50 PE Concrete

75 PE Concrete S

100 PE Concrete S8

150 PE Concrete

200 PE Concrete Q&

250 PE Concrete s

300 PE Concrete

EPA Export 26-07-2013:14:36:09



Treatment System YIN Description

SBR (Sequencing Batch Reactor)

200

300

400

500

600

700

800

900

1000

CAS

150

200

300

400

Duplex Systems 400 PE upwards &

MBR N

125 o

250 S

S
375 AN

500 Xl

750 P

1000 RS

1500 X

2000 O

2500 s

EPA Export 26-07-2013:14:36:09



4. QUOTATION

Number QB10160-08R
Date 11" June 2009
Customer RPS Group

Address Lyrr Building, IDA Business & Technology Park, Mervue, Galway.

EPS Offer

Item 1:

TREATMENT PLANT

EPS propose the installation of 30 P.E. SAF treatment unit to deal with the sewage
from the proposed development. Typical effluent discharge values achieved with
secondary treatment would be 20mg/l BOD and 30mg/I SS. Prices include, transport,
electrical, mechanical installation and commissioning.

e
Price €9, 950.00 Excluding VAT &
Su?
G
Item 2: QO*QQ&\
FERRIC DOSING SYSTEM »'\\00{\@&\
To achieve the Total Phosphorous p ter, The installation of a ferric dosing

system is necessary. This includegcﬂ\tg\%rovision of a 100 litre day tank complete
dosing pump to dose ferric sulphg\t@%nto the treatment plant to reduce the phosphate
levels to licence standard. ég\\

OQ

Price: €1,800.00 excluding VAT

Optional Items.

Item 3:

EYE WASH FACILITY [due to presence of Ferric Sulphate on site]

Hand held hose spray and stand.

Preforated spray head provides soft spray for cleansing eyes and face. Handle stays
open once the valve is squeezed

Price: €470.00 excluding VAT

Item 4:

FLOW METER:

Mag Flow Digital Flow meter (C/w Integrated Recorder)

Price: € 2,000.00 excluding VAT

EPA Export 26-07-2013:14:36:09



Item 5:

AUTOMATIC SAMPLER

Provision of automatic sampler to operate on a flow / time basis to take samples as
required.

Price: €2,850.00 excluding VAT

Item 6:
GSM DIAL OUT FACILITY
To alert the plant operator in the case of a fault via GSM Messaging.

Price: €2,200 excluding VAT
VAT @ 13.5%

Payment Terms
40%  With Order
55%  On delivery of all or part of equipment to site.
(i.e.) Tanks/Equipment /Mechanical or Electrlcgl\\i%stallatlon
5% On Commissioning
NOTE: & q@
e Order of equipment will only take plage%@ihen deposit is received.
e Commissioning will only take plac%*@b@;n paid up to 95%

e Final and full payment must be ved. Maximum 90 days from payment of
initial deposit. ‘\009\{\0
s &
< )
Delivery &
6 working weeks from date ofégecelpt of initial deposit on order
§
QO

Basis of Selection

The treatment process proposed has been designed based on the information
submitted to EPS and the recommended EPA loading guidelines.

All treatment plant options are selected on domestic sewage requirements or
commercial sewage requirements where applicable. The option proposed is based on
100% occupancy.

No surface water or storm water is to enter the treatment plant.

The use of an appropriately sized and maintained grease trap is a client requirement,
S0 as to ensure that no grease enters the treatment plant.

EPA Export 26-07-2013:14:36:10



Design

The design of the treatment plant proposed is in accordance with BS6297. The design
loading rates and applicable set-back distances are as per the EPA guidelines. The
design of suitable disposable systems are as per the EPA guidelines or BS6297 where
applicable.

Maintenance
EPS offer a full operation and maintenance after sales service which we encourage all
customers to avail of.

Cancellation
EPS do reserve the right to recover reasonable costs from any deposit monies paid
should a proposed project be cancelled.

Additional Terms
e Strictly Nett Monthly.
e Title does not pass until payment has been made in full.
e All goods/services subject to our standard conditions of sale (available on
request). All payments to be forwarded to Head Office.
e All purchases subject to EPS standard credit terms gpd delivery unless

otherwise agreed in writing. @o
e Retention does not apply to this quotatiorl* ﬁo“
SN
G
SN
Q&
@
&

O
| HEREBY AGREE TO FHE ABOVE TERMS AND INSTRUCT EPS TO
PROCEE['WITH THE ORDER AS OUTLINED ABOVE.

X

&
8 SIGNED

ON BEHALF OF

POSITION HELD

DATE

EPA Export 26-07-2013:14:36:10



5. EXCLUSIONS AND CLIENT RESPONSIBILITIES

It shall be the responsibility of the client to provide the following:
e Provision of power to EPS Control Panel
e Any excavation or backfilling
e Any additional civil works or pumping as may be required for
sites with water table issues.
Site clearance and reinstatement
Provision of ducting